For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Ref #lazgy£thftReo10,000 & Up oty
1Fronfd3amgGroup 1
2 1-633295 1
3 103-3718-03 1
4  1-633325 1
5 3256-24 1
6 3296-39 4
7  1-633068 2
8  1-633553 1
9  106-6572 2

10 3239 1
11  1-653230-01 1
12 323-13 1
13 1-633082 1
14  1-652235-01 1
15  3290-357 15
16  1-633097 1
17  323-6 1
18  1-413088 1
19  103-3831 1

103-3832 1

103-3833 1
20 32151-103 7

32151-103 6
21 3256-29 6

3256-29 7
22  1-652013-01 1
23  1-652014-01 1

103-1674-01 1
24  302-19 5
25  3217-11 8
26 1-633441 4
27  3218-6 4
28  1-805517 2
29  1-653011 2
30  1-653009 2
31  103-3155 2
32  103-3051 4
33  103-0063 4
34  1-633585 4
35 3274-18 2

Description Page 2 of 3
Asm, Lever W/Grip (103-2078-03)

Grip, Lift Lever

Arm Wldmt, Deck Lift

Spring, Compression

Washer, 3/8 SAE

Nut, Nyloc 3/8-16

Arm, Deck Lift

Pad, Anti-Skid

Pad, Antiskid

Screw, 3/8-16 x 1 3/4

Plate, Deck Lift

Screw, 3/8-16 x 2 3/4

Bushing, Lift Lever

Plate Widmt, Deck Lift

Nut, Whizlock 3/8-16

Hitch Pin W/Lanyard Includes hitch pin plus
hairpin, item #60.

Screw, 3/8-16 x 1

Bushing, Lift Lever

Asm, Front Frame (44") Includes frame weldment
plus items #22,#23,#63 (item #63 not included with
103-3831), #40, #45, #59 and #68.

Asm, Front Frame (48") Includes frame weldment
plus items #22,#23,#63 (item #63 not included with
103-3831), #40, #45, #59 and #68.

Asm, Front Frame (52") Includes frame weldment
plus items #22,#23,#63 (item #63 not included with
103-3831), #40, #45, #59 and #68.

E-Ring (44")

E-Ring (48"&52")

Washer, 7/8 SAE Flat (44")

Washer, 7/8 SAE Flat(48"&52")

Shaft WId, Deck Lift LH

Shaft WIid, Deck Lift RH (44")

Shaft WId, Deck Lift RH(48"&52") Standard on
48" and 52" units. Optional on 44" units (Deck lift
assist kit P/N 103-1675).

Zerk, 1/4-28 Straight

Nut, 5/8-11 Regular

Swivel, Deck Mount

Jam Nut, 5/8-11

Washer, 5/8 Std Flat

Rod, Deck Lift

Spring, Deck Support

Axle, Caster

Spacer, Nut Use Pro-Lock, Nut Type (P/N
1-840022, .5 ml tube) on spacer nut.

Seal, Bearing
Bearing Cone
Screw, Socket Head 5/16-18 x 1 1/4

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

Ref #Laz@imiuddep10,000 & Up  qty
3eFronidggmedsroup 4
37  325-36 2
38  1-632511-01 2
39  3296-45 2
40  1-543511 2
41  3218-2 2
42  103-3785 2
43  1-633508 6
44  3296-51 2
45  103-4882 2
46  103-5624 1
47  103-1918 2
48  3230-1 2
49  32128-20 8
50  323-29 2
51 322-3 6
52  3256-3 4
53  98-5975 12
54  3256-27 2
55  103-5623 1
56  323-7 12
57  103-1982 4
58  99-3870-01 2
59  1-811010 2
60  1-806005 1
61 323-8 1
62  103-1987 2
63  103-1673-01 1
64  322-10 1
65 1-803013 1
66  3296-39 1
67  1-543509 4
68  1-543508 4

Description Page 3 of 3
Guard, Seal

Screw, 1/2-13 x 7 1/2

Caster Wldmt

Nut, Nyloc 1/2-13 (Light Thin)

Seal, Grease

Nut, Jam 5/16

Asm, Caster Wheel

Washer, Spring Disk

Nut, Nyloc 3/4-10

Cap, Grease

Asm, Floorpan Liftout (103-5315-01) W/Pad &
Decals

Bushing

Bolt, Carriage 5/16-18 x 3/4

Nut, Whizlock 5/16-18

Screw, Cap 3/8-16 x 1.38

Screw, 5/16-18 x 3/4

Washer, 5/16 SAE Flat

Washer, 3/8 Disc Spring

Washer, 5/8 SAE Flat

Asm, Flrpan Front (103-5314-01) W/Decal
Screw, 3/8-16 x 1 1/4

Bushing, Spring

Bracket, Floorpan

Plug

Hairpin, Cotter

Screw, 3/8-16 x 1 1/2

Asm, Deck Lift Spring

WId, Foot Lift Assist Lever Standard on 48" and
52" units. Optional on 44" units (Deck lift assist kit
P/N 103-1675).

Screw, 5/16-18 x 2

Nut, Torque 5/16-18

Nut, Nyloc 3/8-16 (44"
Bearing Cone, Tapered Roller
Bearing Cup, Tapered Roller

WWW.mymowerparts.com



